SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 41.25 -32.75 74 64.37 33.06 114 67.58 - - P H
7386 44.47 -29.53 74 61.56 36.71 13.65 | 67.45 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 11
4924 42 -32 74 65.08 33.1 11.4 67.58 - - P \Y,
2462MHz
7386 44.79 -29.21 74 61.78 36.81 13.65 | 67.45 - - P \Y
\Y,
\Y,
\Y
\Y,
\Y
\Y,
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)

2387.175 66.97 -7.03 74 52.67 27.41 17.47 30.58 165 181 P H

2389.17 50.78 -3.22 54 36.47 27.42 17.47 30.58 165 181 A H

* 2412 124.14 - - 109.7 27.5 17.51 30.57 165 181 P H

* 2412 116.17 - - 101.73 27.5 17.51 30.57 165 181 A H

802.11be H
EHT20 Full H
CHO1 2389.59 63.68 -10.32 74 49.29 275 17.47 30.58 175 182 P \%
2412MHz 2390 50.01 | -3.99 54 35.62 27.5 17.47 | 3058 | 175 | 182 | A | V
* 2412 126.81 - - 112.3 27.57 17.51 30.57 175 182 P \%

* 2412 118.6 - - 104.09 27.57 17.51 30.57 175 182 A \%

\%

\%

2376.88 55.7 -18.3 74 41.46 27.38 17.45 30.59 215 208 P H

2390 44.59 -9.41 54 30.28 27.42 17.47 30.58 215 208 A H

* 2437 122.93 - - 108.37 27.59 17.55 30.58 215 208 P H

* 2437 114.46 - - 99.9 27.59 17.55 30.58 215 208 A H

802.11be 2485.68 58.51 -15.49 74 43.63 27.8 17.63 | 30.55 215 208 P H
EHT20 Full 2483.6 47.27 -6.73 54 324 27.79 17.63 30.55 215 208 A H
CH 06 2358 55.8 -18.2 74 41.58 274 17.42 30.6 205 189 P \%
2437MHz 2390 4481 | -9.19 54 30.42 275 17.47 | 3058 | 205 | 189 | A | V
* 2437 125.42 - - 110.79 27.66 17.55 30.58 205 189 P \%

* 2437 116.49 - - 101.86 27.66 17.55 30.58 205 189 A \%

2487.92 58.51 -15.49 74 43.55 27.87 17.64 30.55 205 189 P \%

2483.52 46.9 -7.1 54 31.97 27.85 17.63 30.55 205 189 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 122.73 - - 108.02 27.69 17.59 30.57 178 175 P H
* 2462 114.29 - - 99.58 27.69 17.59 30.57 178 175 A H
2484.48 65.5 -8.5 74 50.63 27.79 17.63 30.55 178 175 P H
2483.52 52.91 -1.09 54 38.04 27.79 17.63 30.55 178 175 A H
802.11be H
EHT20 Full H
CH11 * 2462 120.32 - - 105.54 27.76 17.59 30.57 185 173 P \%
2462MHz * 2462 111.61 - - 96.83 27.76 17.59 30.57 185 173 A \%
2483.6 60.94 -13.06 74 46.01 27.85 17.63 | 3055 | 185 | 173 P Y,
2483.52 50.13 -3.87 54 35.2 27.85 17.63 30.55 185 173 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

2.4GHz 2400~2483.5MHz
WIFI 802.11 be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 43.36 -30.64 74 66.95 32.67 11.3 67.56 - - P H
7236 4495 | -29.05 74 60.04 36.98 13.48 | 65.55 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CHO1 4824 42.02 -31.98 74 65.55 32.73 11.3 67.56 - - P \%
2412MHz 7236 45.33 | -28.67 74 60.34 | 37.06 | 13.48 | 65.55 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 41.2 -32.8 74 64.63 32.73 11.35 67.51 - - P H
7311 43.53 | -30.47 74 59.96 36.88 13.57 | 66.88 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 06 4874 40.53 -33.47 74 64.07 32.62 11.35 67.51 - - P \%
2437MHz 7311 4358 | -30.42 74 59.97 | 36.92 | 13.57 | 66.88 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240524001A

4924 4211 | -31.89 74 65.23 | 33.06 1.4 | 67.58 - - P
7386 4568 |-28.32 74 62.77 | 36.71 | 13.65 | 67.45 - - P
802.11be
EHT20 Full
CH 11 4924 41.63 |-32.37 74 64.71 33.1 1.4 | 67.58 - - P
2462MHz 7386 4473 | -29.27 74 61.72 36.81 | 13.65 | 67.45 - - P

< I K| KKK KK KlK KK <Kjzfxzjxfxjxx|x|xT|xT T | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)

2385.84 69.05 -4.95 74 54.75 27.41 17.47 30.58 180 178 P H

2390 50.69 -3.31 54 36.38 27.42 17.47 30.58 180 178 A H

* 2422 124.39 - - 109.89 27.54 17.53 | 30.57 180 178 P H

* 2422 114.34 - - 99.84 27.54 17.53 30.57 180 178 A H

802.11be 2489.44 62.11 -11.89 74 47.21 27.81 17.64 30.55 180 178 P H
EHT40 Full 2483.6 50.32 -3.68 54 35.45 27.79 17.63 30.55 180 178 A H
CHO03 2386 66.46 -7.54 74 52.08 27.49 17.47 30.58 185 174 P \%
2422MHz 2390 5251 | -1.49 54 38.12 27.5 17.47 | 3058 | 185 | 174 | A | V
* 2422 124.84 - - 110.27 27.61 17.53 30.57 185 174 P \%

* 2422 116.35 - - 101.78 27.61 17.53 30.57 185 174 A \%

2485.92 63.51 -10.49 74 48.57 27.86 17.63 30.55 185 174 P \%

2483.52 50.92 -3.08 54 35.99 27.85 17.63 | 30.55 185 174 A \%

2372.88 55.58 -18.42 74 41.36 27.36 17.45 30.59 200 200 P H

2389.68 44.94 -9.06 54 30.63 27.42 17.47 | 30.58 200 200 A H

* 2437 119.79 - - 105.23 27.59 17.55 30.58 200 200 P H

* 2437 110.33 - - 95.77 27.59 17.55 30.58 200 200 A H

802.11be 2484.4 66.36 -7.64 74 51.49 27.79 17.63 30.55 200 200 P H
EHT40 Full 2483.52 52.88 -1.12 54 38.01 27.79 17.63 30.55 200 200 A H
CH 06 2370.32 55.92 -18.08 74 41.63 27.44 17.44 30.59 180 199 P \%
2437MHz 2389.52 45.17 -8.83 54 30.78 275 17.47 | 3058 | 180 | 199 | A | V
* 2437 121.47 - - 106.84 27.66 17.55 30.58 180 199 P \%

* 2437 112.07 - - 97.44 27.66 17.55 30.58 180 199 A \%

2483.52 60.52 -13.48 74 45.59 27.85 17.63 30.55 180 199 P \%

2483.52 49.97 -4.03 54 35.04 27.85 17.63 30.55 180 199 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2322.48 56.08 -17.92 74 42.06 27.27 17.37 30.62 200 202 P H
2388.56 44.32 -9.68 54 30.01 27.42 17.47 | 30.58 | 200 | 202 A H
* 2452 120.29 - - 105.64 27.65 17.58 30.58 187 212 P H
* 2452 110.9 - - 96.25 27.65 17.58 30.58 187 212 A H
802.11be 2485.4 67.32 | -6.68 74 52.44 27.8 1763 | 3055 | 187 | 212 | P | H
EHT40 Full 2483.52 53.76 -0.24 54 38.89 27.79 17.63 30.55 187 212 A H
CH 09 2376.72 55.58 -18.42 74 41.26 27.46 17.45 30.59 165 179 P \%
2452MHz 2387.76 44.33 -9.67 54 29.95 27.49 17.47 30.58 165 179 A \%
* 2452 120.32 - - 105.6 27.72 17.58 | 30.58 | 212 | 204 P Y,
* 2452 111.34 - - 96.62 27.72 17.58 | 30.58 | 212 | 204 AV
2483.64 68.22 -5.78 74 53.29 27.85 17.63 30.55 212 204 P \%
2483.52 53.37 -0.63 54 38.44 27.85 17.63 | 30.55 | 212 | 204 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

2.4GHz 2400~2483.5MHz
WIFI 802.11 be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 43.73 -30.27 74 67.15 32.78 11.32 67.52 - - P H
7266 45.03 | -28.97 74 60.57 36.97 13.51 | 66.02 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CHO03 4844 42.76 -31.24 74 66.12 32.84 11.32 67.52 - - P \%
2422MHz 7266 45.08 | -28.92 74 60.54 | 37.05 | 13.51 | 66.02 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 40.09 -33.91 74 63.52 32.73 11.35 67.51 - - P H
7311 4401 | -29.99 74 60.44 36.88 13.57 | 66.88 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 06 4874 41.09 -32.91 74 64.63 32.62 11.35 67.51 - - P \%
2437MHz 7311 4436 | -29.64 74 60.75 | 36.92 | 13.57 | 66.88 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 42.22 -31.78 74 65.35 33.01 11.38 67.52 - - P H
7356 44.31 -29.69 74 61.51 36.79 13.62 | 67.61 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 09 4904 41.54 -32.46 74 64.62 33.06 11.38 67.52 - - P \%
2452MHz 7356 4452 | -29.48 74 61.61 36.9 13.62 | 67.61 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
23747 41.28 -32.72 74 39.5 38.81 15.39 | 52.42 | 400 0 P H
H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11g
24965 41.15 -32.85 74 38.43 39.15 16.22 | 52.65 | 100 0 P \Y
SHF
\Y,
\Y
\Y
\Y,
\Y
\Y,
\Y
\%
\%
\Y
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
76.56 33.79 -6.21 40 51.87 12.96 1.38 32.42 - - P H
96.93 31.46 -12.04 43.5 46.67 15.54 1.67 32.42 - - P H
174.53 27.91 -15.59 43.5 42.98 15.27 2.09 32.43 - - P H
500.45 35.27 |-10.73 46 40.64 23.83 3.6 32.8 - - P H
749.74 35.78 -10.22 46 36.1 28.05 4.43 32.8 - - P H
825.4 35.61 |-10.39 46 35.29 28.05 4.76 32.49 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 30.97 38.91 -1.09 40 46.09 24.29 0.93 324 100 176 Q \%
77.53 35.65 -4.35 40 53.6 13.08 1.39 32.42 | 106 30 Q |V
96.93 354 -8.1 43.5 50.61 15.54 1.67 32.42 - - P \%
136.7 27.42 -16.08 43.5 40.39 17.56 1.88 3241 - - P \%
167.74 27.87 -15.63 43.5 42.42 15.84 2.04 32.43 - - P \%
500.45 29.97 -16.03 46 35.34 23.83 3.6 32.8 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240524001A

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted
emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 408 9043300 Page Number : C23 of C24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 408 9043300 Page Number : C24 of C24
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Appendix D. Radiated Spurious Emission Plots

Temperature : 15.4~21.2°C

Test Engineer : Kevin Hsu, Leo Liu

Relative Humidity : |37.2~49.3%

Note symbol

-L Low channel location

-R | High channel location

TEL : 408 9043300 Page Number : D1 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+3

Horizontal

Fundamental

1 @BV

)

Date: 07-31-2024.

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+3

Vertical

Fundamental

1 g8V

)

Date: 07-31-2024.

Avg.
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FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH06 2437MHz - L
1+3 Horizontal Fundamental
120.0/ 1200 1
600 — b, | s00] SR
50.0| 50.0f e
m
o
s
Site : @3CHO1-CA Site : @3CHO1-CA
Peak
1100 4"\ 0]
|
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Condition : AVG_BE_54 3m HORN_02113_240426 HORIZONTAL Condition AVG_54 3m HORN_02113_240426 HORIZONTAL
Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - R

1+3

Horizontal

Fundamental

Peak

Date: 12.03.2024

——~

\

.

PERK_BE 74|

5

420

2430, 2840, 250, 2450,
Froquency (MHz)
: @3CHO1-CA

: PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

270, 2480,

2490,

Left blank

Avg.

Date: 12.03.2024.

420

2430, 2840, 250, 2450, 270, 2480,
Froquency (MHz)

: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL

: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

2490,

250

Left blank

TEL : 408 9043300

Page Number
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO06 2437MHz - L
1+3 Vertical Fundamental
1200/ 120.0| H
[ wd - I
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d
Site : @3CHO1-CA Site : @3CHe1-CA
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100 \ 10|
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500) ==t — s0.0f i 4 L e S —
40.0/ B e
g
o
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 VERTICAL Condition : AVG_54 3m HORN_02113_240426 VERTICAL
Avg.

TEL : 408 9043300 Page Number : D6 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - R

1+3

Vertical

Fundamental

Peak

Date: 12.03.2024

m

~

\"N

S R———

PERK_BE 74|

420

2430,

2840, 250, 2450, 270,
Froquency (MHz)

: @3CHO1-CA

2480,

: PEAK_BE_74 3m HORN_62113_246426 VERTICAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

2490, 2500

Left blank

Avg.

Date: 12.03.2024.

420

2430,

2840, 250, 270,

2450,
Froquency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 VERTICAL
: REW:1000.000KHz VBW:0.010KHz SWT:Auto

2480,

2490, 250

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

~
WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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o o
) D I .
I e
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 HORIZONTAL Condition AVG_54 3m HORN_02113_240426 HORIZONTAL
© Rone e coarie Vouco. 3ot s oo e

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

~
WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 VERTICAL Condition AVG_54 3m HORN_02113_240426 VERTICAL
© R coarie Voucs. 3ot Tt oo g

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1+3 Horizontal Fundamental
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i o
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50,0/ WQWMNWMWMW»«MM””
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i o i o s T L
- ey
ite : oxcron-ca site + oxcror-ca
Condition : PEAK_BE_74 3m HORN_02113 246426 HORIZONTAL Condition : PEAK_74 3m HORN_02113_240426 HORIZONTAL
o ToaD. scmmts i oo somne Sttt o Tono-scons v 500-caexts SHT-muto
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site : @3CHO1-CA site : 03CHO1-CA
Condition : AVG_BE_S4 3m HORN_02113_240426 HORTZONTAL Condition : AVG_S4 3m HORN_02113_246426 HORIZONTAL

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto : RBW:1000.009KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D10 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+3

Vertical

Fundamental

Avg.

: REW:1000.000KHz VBW:0.010KHz SWT:Auto

AVG_54 3m HORN_2113_240426 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 VERTICAL Condition

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH06 2437MHz - L
1+3 Horizontal Fundamental
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Condition : AVG_BE_54 3m HORN_©2113_240426 HORIZONTAL Condition AVG_54 3m HORN_©2113_240426 HORIZONTAL
Avg.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - R

1+3

Horizontal

Fundamental

Peak

Date: 12.03.2024

PERK_BE 74|

Ta—|

420 240, 2840, 250,

2450,
Froquency (MHz)
: @3CHO1-CA

: PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

270, 2480, 2490,

Left blank

Avg.

Date: 12.03.2024.

420

2430, 2840, 250, 2450, 270, 2480, 2490,
Froquency (MHz)

: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL

: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

250

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - L

1+3

Vertical

Fundamental

1 g8V

)

Date: 12.03.2024

Avg.

L by
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7 . wl N I
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o
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Site : @3CHO1-CA Site : @3CHe1-CA
Peak
p
-l
500, I 00| — = p— E—
40.0/ tnow‘mj
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s
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 VERTICAL Condition AVG_54 3m HORN_©2113_240426 VERTICAL

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300

Page Number
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ssanranas. FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - R

1+3

Vertical

Fundamental

Peak

Date: 12.03.2024

PERK_BE 74|

420 240, 2840, 250, 2450,
Froquency (MHz)
Site : @3CHO1-CA

Condition : PEAK_BE_74 3m HORN_62113_246426 VERTICAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

270, 2480,

2490, 2500

Left Blank

Avg.

Date: 12.03.2024.

a2 240, 2840, 250, 270, 2480,

2450,
Froquency (MHz)

site : @3CHO1-CA
ondition : AVG_BE_S4 3m HORN_02113_240426 VERTICAL

: REW:1000.000KHz VBW:0.010KHz SWT:Auto

2490, 250

Left Blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+3

Horizontal

Fundamental

Avg.

: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

1 gBovim) Date07-31.2024 ) @Bovim) Dates07.31.2024
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A 1200
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Froauency (i) Froauency (WHz)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_62113_240426 HORIZONTAL Condition : PEAK_74 3n HORN_02113_240426 HORIZONTAL
 REW:1000.000KHZ VEW:3000-000KHz SWT:Auto + RBN:1000.000KHz VEW:3600.000KHz SWT:Auto
Peak
1 gBovim) Date07-31.202¢ ) @Bovim) Date:07.31.2024
1300 1300
1200 1200 1
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1000 \
500
400
700
a0
500
100
200
200 200
100 100
50 34632465 24672450, 2471, 24732475, 24TT 2470, 2481 2483, 24852457, 2485, 2401 2453, 2495 2457, 2500 w0 To e Wb Moo oo 70 06 2700 0
requency (i) Frequency (WHz)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 HORIZONTAL Condition AVG_54 3m HORN_02113_240426 HORIZONTAL

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+3

Vertical

Fundamental

Avg.

1 @Buvim) Date: 07312024 ) @Buvim) Date: 07312024
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Froquency (M) Froquency (WHe)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition PEAK_BE_74 3m HORN_02113_240426 VERTICAL Condition : PEAK_74 3n HORN_02113_246426 VERTICAL
REH: 1000.000KHz VBH: 3000.000KHz SWT:Auto + RBN:1000.000KH: VEW:3000.000KHz SWT:Auto
1 @Buvim) Date: 07312024 ) @Buvim) Date:07-31-2024
1300 1300
1200 1200 :
B e e 10|
1009 SR 1004 |
900 900
809 a0 i
709 70|
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Froquency (M) Froquency (We)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 VERTICAL Condition AVG_S54 3m HORN_02113_240426 VERTICAL
© RBI:1000.000KHz VEW:0.010KHz SWT:Auto

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300

Page Number
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CHO1 2412MHz

1+3 Horizontal Fundamental

1 @BuVim) Date: 07:31-2024 A (@Buvim) Date: 08.01.2024
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ey et o
ite : oxcron-ca site + oxcror-ca
Condition : PEAK_BE_74 3m HORN_02113 246426 HORIZONTAL Condition : PEAK_74 3m HORN_02113_240426 HORIZONTAL
o ToaD. scmmts i oo somne Sttt o Tono-scons v 500-caexts SHT-muto
Peak
ssavm P oo R
g 208
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110.0| _— 110.0|
i o
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ey o
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Condition : AVG_BE_54 3m HORN_02113_ 240426 HORIZONTAL Condition : AVG_S54 3m HORN_02113_240426 HORIZONTAL
o 1o comte auesarat it omut

: RBW:1000.009KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D18 of D63



seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CHO1 2412MHz
1+3 Vertical Fundamental
120.0/ et 1200
1100} 110.0{ -
. w . ]
s00) momwﬁwwwuwWMW
i
s
d
Site : @3CHO1-CA Site : @3CHO1-CA
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Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 VERTICAL Condition : AVG_54 3m HORN_©2113_240426 VERTICAL
Avg.
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH06 2437MHz - L

1+3 Horizontal Fundamental

1 (dBuVim)
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Site : @3CHO1-CA Site : @3CHe1-CA
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site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL Condition : AVG_S4 3m HORN_02113_240426 HORIZONTAL

: REW:1000.000KHz VBW:0.01eKHz SWT:Auto : RBM:1000.000KHz VBl

L010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D20 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH06 2437MHz - R

1+3

Horizontal

Fundamental

Date: 12.03.2024

Avg.

420

2430,

2840, 250, 270, 2480,

2450,
Froquency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: REW:1000.000KHz VBW:0.01eKHz SWT:Auto
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500 T

500

00

300

200
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site : @3CHe1-CA
Condit : PEAK_BE_74 3m HORN_62113_240426 HORIZONTAL
: RBM:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 12.03.2024

1300

Left blank

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH06 2437MHz - L

1+3 Vertical Fundamental
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Site : @3CHe1-CA Site : @3CHe1-CA
Condition PEAK_GE_74 3 HORN_02113_240426 VERTICAL Condition  : PEAK_74 3 HORN_02113_240426 VERTICAL
- RBM:1005..000KHz VBH: 3000_000KHz SWT:Auto . Ro: 1000600k Hz VBN: 3600.606KHz SWT :Auto
Peak
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R Fruancy ()
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 VERTICAL Condition : AVG_S54 3m HORN_02113_240426 VERTICAL
- RBMT1606.000KHz VBH:0.010KHz SWT:Auto

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

Avg.
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ssanranas. FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH06 2437MHz - R

1+3

Vertical

Fundamental

Peak

2840, 250, 2450,
Froquency (MHz)

: @3CHO1-CA
: PEAK_BE_74 3m HORN_62113_246426 VERTICAL
: RBW:1000.000KHz VBi:3000.000KHz SWT:Auto

270, 2480,

Left blank

Avg.

2840, 250, 270, 2480,

2450,
Froquency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 VERTICAL
: REW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CH11 2462MHz
1+3 Horizontal Fundamental
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s
o
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 HORIZONTAL Condition AVG_54 3m HORN_©2113_240426 HORIZONTAL
Avg.

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

~
WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
.
boyn by
T it A |
00 PEAK_BE 74| s00) PEAK 74
s,
600 R e o e ———y 000 IUIBIR————— R ——
O AP P
500/ 50.0f
m
o
s
Site : @3CHO1-CA Site : @3CHO1-CA
.
wo | T | \
]
!
609 AVG_BE_54] o00]
S g e 2 [y s ——
s00) e B s s S —— s0.0]
— | | —
400 t T e
o
o
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 VERTICAL Condition AVG_54 3m HORN_02113_240426 VERTICAL

TEL : 408 9043300 Page Number : D25 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO3 2422MHz - L

1+3

Horizontal

Fundamental

Avg.

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto

1 aBuvm) oatesg.012024 ) gBuvim) Dat: 08012024
1304 1304
1200 s 1204
V. s
o 109
1000 100 |
/ "
4 \
00 7 s0g vERCTE
700 — 70 jr i
o
o0 o0 SO ———
1SR SO P TRPY Sro B SR PSR S e L
500 500
aq a0
300 304
200 20
100 10
570 E S " T ) o0 e e won e e Bon ze 700 g
reauency (i) Freaiency (wia
site : o3cHo1-CA site  o3cHo1-ca
Condition : PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL Condition : PEAK_74 3m HORN_02113_240426 HORIZONTAL
. RBH: 1006.000KHz VBH: 3600.000KHz SHT:Auto R8N 1000.00KHz VB 3600.000KHz SHT:Auto
1 4Buvim a0 012024 1 gBuvim) Dot 08012024
1300 1300
1204 1204 .
o e 100
1000 - 1000
900, t 90.0 +
s0q e a0
nd 704 \
1 <
50 / 500 \\’_——‘d__
500 500 ——=
— R —
40.0] J R
304 304
200 20
109 10
10 B IR " R T o0 e e won e aioa ez 700 5000
reauency (e Treaiency (wia
site  e3cHo1-ca site  o3ce1-ca
Condition : AVG_BE_54 3m HORN_2113_240426 HORIZONTAL Condition

: AVG_S4 3m HORN_02113 240426 HORIZONTAL
: RBW:1000.009KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number : D26 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO03 2422MHz - R

1+3

Horizontal

Fundamental

Peak

Date: 08.01-2024

RN

“MMW»W,,% S
- Iy

!

PERK_BE 74|

420

2430,

2840, 250, 2450,
Froquency (MHz)
: @3CHO1-CA

: PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

270, 2480, 2490, 2500

Left blank

Avg.

Date: 08.01-2024.

\\

AVG_BE_54]
| ST

420

2430,

2840, 250, 270, 2480,

2450,
Froquency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

2490, 250

Left blank

TEL : 408 9043300

Page Number
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11be EHT40 Full CHO03 2422MHz - L
1+3 Vertical Fundamental
1200/ [WWW“W 1200
1000 / 1000
804 MW 809 \ PERK 74
700 5 709 )j L
wd . -
50 P TP SRR F——— g 50 OWMWM e
i
s
d
Site : @3CHO1-CA Site : @3CHO1-CA
Peak
50.0{ =]
"
o
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 VERTICAL Condition : AVG_54 3m HORN_©2113_240426 VERTICAL
Avg.

TEL : 408 9043300 Page Number : D28 of D63



ssanranas. FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO03 2422MHz - R

1+3

Vertical

Fundamental

Peak

Date: 08.01-2024

%«\.W\

AN

i, PEAK BE 74
Moind]

r

420 240,

2840, 250, 2450, 270, 2480, 2490, 2500
Froquency (MHz)

: @3CHO1-CA

: PEAK_BE_74 3m HORN_62113_246426 VERTICAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

Left blank

Avg.

Date: 08.01-2024.

a2 240,

2840, 250, 270, 2480, 2490, 250

2450,
Froquency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 VERTICAL
: REW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11be EHT40 Full CH06 2437MHz - L
1+3 Horizontal Fundamental
120.0/ 1200 1
1100} Wm‘““““"“ 110.0{
700 )(u\w( 700|
, s ot
50.0| o 5nowwwmmw
m
o
s
Site : @3CHO1-CA Site : @3CHO1-CA
Peak
110.0] 110.0( 1
100.0 N 100.0{
]
s
D B —— s0d = [ o N S —
40.0| e e
o
o
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 HORIZONTAL Condition AVG_54 3m HORN_02113_240426 HORIZONTAL
Avg.

TEL : 408 9043300

Page Number
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ssanranas. FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH06 2437MHz - R

1+3

Horizontal

Fundamental

Peak

Date: 12.03.2024

et A g o
=Y

\

., PEAK_ BE 74

rony
b

420 240, 2840, 250, 2450, 270, 2480, 2490,
Froquency (MHz)

: @3CHO1-CA

ondition : PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

Left blank

Avg.

Date: 12.03.2024.

a2 240, 2840, 250,

2450, 270, 2480, 2490,
Froquency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

250

Left blank

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH06 2437MHz - L
1+3 Vertical

Fundamental

1200) T 1200) A
L R e e P e v N | —
i
s
d
Site : @3CHO1-CA Site : @3CHO1-CA
Peak
110.0] s 110.0( H
— wog
j s
600 / 600
500 = s00f e L s
40.0| L S e
)
o
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 VERTICAL Condition

AVG_54 3m HORN_2113_240426 VERTICAL
: REW:1000.000KHz VBW:0.010KHz SWT:Auto

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D32 of D63



ssanranas. FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH06 2437MHz - R

1+3

Vertical

Fundamental

Peak

Date: 12.03.2024

AN

""\M\MMW .

PERK_BE 74|

420

2430, 2840, 250, 2450, 270, 2480,
Froquency (MHz)

: @3CHO1-CA

: PEAK_BE_74 3m HORN_62113_246426 VERTICAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

2490, 2500

Left blank

Avg.

Date: 12.03.2024.

420

2430, 2840, 250, 2450, 270, 2480,
Froquency (MHz)

: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113_240426 VERTICAL

: REW:1000.000KHz VBW:0.010KHz SWT:Auto

2490, 250

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11be EHT40 Full CH09 2452MHz - L
1+3 Horizontal Fundamental
120.0/ 7y 1200 1
700/ M 700/
. w e
w00 PSR 500 Ww%wmwuwwwd
s
)
o
Site : @3CHO1-CA Site : @3CHO1-CA
Peak
1109 A 1100 :
o
.
w ]
500 e~ s00) — = —
40.0| tnol——#w’_‘—
)
g
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 HORIZONTAL Condition AVG_54 3m HORN_02113_240426 HORIZONTAL
Avg.

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH09 2452MHz - R

1+3 Horizontal Fundamental

Date: 08.02-2024.

- ) PEAK_BE 74
700 i

..

s0d L SN
s0d
wd
s0d
209
10d

TS ENL B T ST S £ T =1

o i
Site : @3CHO1-CA
Condition . PEAK BE_74 3m HORN_02113_240426 HORTZONTAL
. Row: 1065, 060KHs VBR: 000 000KHS SHT:Auto

Peak Left blank

Date: 08.02-2024.

450 2463, 2465, 2467.2469. 2471, 2473, 241

Froquency (MHz)

site : @3CHO1-CA

Condition : AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

Avg. Left blank

TEL : 408 9043300 Page Number : D35 of D63



ssanranas. FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH09 2452MHz - L

1+3

Vertical

Fundamental

Peak

1 (dBuVim)

Date: 08.02.2024

e it oA A

310 2340 2360, 360, 0
Froquency (MHz)
Site

Condition

: @3CHO1-CA

00.000KHz VEW: 3000 000KHz SW

2420,

P
J Vo

PEAK_BE_74 3m HORN_62113_246426 VERTICAL
: RBM:

|_62113_240426 VERTICAL
VBW: 30

900 2100 2300 2600, 2700, 3000
Frequency (Mhz)

00.000KHz SWT:Auto

Avg.

1 @BuVim)

Date: 08.02-2024

500) e

310 2340, 2360, 2360, 2400,
Froquency (MHz)
: @3CHO1-CA

site
Condition : AVG_BE_S4 3m HORN_02113_240426 VERTICAL

: REW:1000.000KHz VBW:0.010KHz SWT:Auto

2420,

900 2100 2300 2600 2700, 0
Frequency (MHz)

01-CA
AVG_54 3m HORN_2113_240426 VERTICAL

L010KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH09 2452MHz - R

1+3

Vertical

Fundamental

Peak

Date: 08.02-2024.

bt At

Wm
Sl

T st o

460 2463, 24

Froquency (MHz)
: @3CHO1-CA

: PEAK_BE_74 3m HORN_62113_246426 VERTICAL
: RBW:1000.000KHz VBi:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 08.02-2024.

450 2463, 2465, 2467.2469. 2471, 2473, 241

Froquency (MHz)

: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113_240426 VERTICAL
: REW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR240524001A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

1+3

Horizontal

Vertical

Peak

Avg.

Date: 12.03-2024.

e amunane s m——

AAAAAAA

G54

000, 10000, 12000,
L

requency (MHz)

: PEAK_74 3m HORN_02113_240426 HORIZONTAL

6000, 8000

Date: 1203.2024

i R e

VG54

6000 5000,

10000, 12000,
Frequency (MHz)

: 03CHO1-CA
: PEAK_74 3m HORN_02113_240426 VERTICAL

6000 18

TEL : 408 9043300

Page Number
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1+3 Horizontal Vertical

Date: 12.03.2024 Date: 12.03.2024
1300 1300

1200 1200

100 1109

1000 1000

900) 900

809 PERK 74, 809 PERK 74
700) 700

609 - G5 600 - )|
500) 500]

L B e S SR | S Bt P RSRS S e
300) 300

200) 200)

100) 100]

0600 12000, 13000, 4000, 5000, 16000, 7000, 8000 10600 12000, 3000, 14000, 15000, 6000, 7000, 18000
Froquency (MHz) Frequency (Miz)

Site : @3CHO1-CA site : @3CHO1-CA
Condition : PEAK_74 3m HORN_62113_246426 HORIZONTAL Condition : PEAK_74 3m HORN_62113_240426 VERTICAL

10.6G
~18G
Avg.

TEL : 408 9043300 Page Number : D39 of D63



seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH06 2437MHz

1+3 Horizontal Vertical

Date:08.01.2024 Date:08.01.2024
1300 130

1200 1200

109 100

1000 1004

500 s0a)

900 PEAK 74 09 PEAK 74
700 104

s00 - i — - e 60g — - 5|
509 S st e A N

1 e i i | O T B o

100 ] 109 o

200 ‘v 209

200 i 204

100 ‘ 100

3007000, o0 w000 oo raos w0 feoos 18000 coo0n. G200, oo foon im0 Ao eogo 78000
requency (M) Froauency (z)

Site : o3cHoL-CA site : o3cHo1-CA
Condition : PEAK_74 3m HORN_02115_230809 HORIZONTAL Condition

: PEAK_74 3m HORN_62115_230869 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D40 of D63



seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH06 2437MHz

1+3 Horizontal Vertical

Date: 08.01-2024 Date: 08.01.2024
1300 1300

1200 1200

100) 1109

1000 1000

900) 900

809 PERK 74, 809 PERK 74
700) 700

500) s00)

500) — — 500] = —
L S S S S L e LV S ———
300) 300

200) 200)

100) 100]

0600 12000, 13000, 4000, 5000, 16000, 7000, 8000 10600 12000, 3000, 14000, 15000, 6000, 7000, 18000
Froquency (MHz) Frequency (Miz)

Site : @3CHO1-CA site : @3CHO1-CA
Condition : PEAK_74 3m HORN_62115_230809 HORIZONTAL Condition

: PEAK_74 3m HORN_62115_230869 VERTICAL

10.6G
~18G
Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1+3

Horizontal

Vertical

Peak

Avg.

vate: 12032024 vat: 12032024
1300 1304

1200 1200

104 1o

1004 100

o0 %0d

209 PEAK 74 809 PEAK 74
700 700

00— 1 - - [ wos 609 I - [ A
500 e e W s0d B s e IO DU |
40 10l

200 304

204 09

100 10d

Goao0s 50 ot o000, Ta00FAG0TewdTanoo oo Gad wado oo, Ta00 FAw0 TeddoTa00
Freauency (i) reauency Wiz

Site : @3CHO1-CA Site : @3CHO1-CA
Condit © PEAK_74 3n HORN_02113_246426 HORIZONTAL Condit

: PEAK_74 3m HORN_62113_240426 VERTICAL

TEL : 408 9043300

Page Number : D42 of D63



seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1+3 Horizontal Vertical

Date: 12.03-2024 Date: 12.03-2024
1300) 1300]

1200) 1200]

1100 100

1000) 1000]

900 9.

o0 PEAK 74| 0| PEAK 74,
700 700)

600 600

s00) s0.0] =

L L A e | A0 e e |
300 300)

200 200

100 100

0600 2000, 13000, 14000, 5000, 16000, 7000, 8000 10600 12000, 3000, 14000, 15000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)

Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK_74 3m HORN_62113_240426 HORIZONTAL Condition : PEAK_74 3m HORN_02113_240426 VERTICAL

10.6G
~18G
Avg.

TEL : 408 9043300 Page Number : D43 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

1+3

Horizontal

Vertical

Peak

Avg.

Date: 12092024 Dote:12.03:2024
1300 1300

1200 1200

1100 100

1009 1000

900 a0

i e S S S 8. 09

709 700

509 ) 09 o5y
500) 7 S Tt | 500 e T A s
B e R 09

300 300

209 200

109 100

004000, w006 a0, o000 o0 oo toaoo. 18000 9004000 000 o0 7000012000 Tao00 [T
Frequency (MHz) Frequency (wHz)

site : e3cHo1-CA site : e3cHo1-CA
Condit: ¢ PEAK_74 3m HORN_02113_246426 HORIZONTAL Condit

: PEAK_74 3m HORN_02113_240426 VERTICAL

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1+3 Horizontal Vertical

Date: 12.03.2024 Date: 12.03.2024
1300) 1300]

1200) 1200]

1109 1109

1000) 1000]

904 900

809 PEAK 74 809 PERK 74
700 700

600 509

500 500 = —
Y s B B R ——— 7Y S S N S S S -
300 300

200 209

100 100

0600 72000, T3000. 4000 5000, T6000. o000, 18000 0600 2000 3000, 74000, 5000 6000 7000 18000
Frequency (MHz) Frequency (MHz)

site : e3CHo1-CA site : 03CHO1-CA
Condition : PEAK_74 3m HORN_02113_240426 HORIZONTAL Condition : PEAK_74 3m HORN_02113_240426 VERTICAL

10.6G
~18G
Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH06 2437MHz

1+3 Horizontal Vertical

o001 2024 baeson 1 2024
109 1200
1200 1200
o e
1000 1000
500 %00
00 PEAK_74] s00) PEAK 74,
100 09
60y _ —_— __ P 1 AVG_54] 60.0) - - N B T A
s0d P e Y .| s00 s i
P —— = pr— =

400/ ‘ 40.0f i
200 ‘, 09
200 i 200
100 ‘ 100

cooRe G wee T e oo T T oo, GG a0 fooe0 fauen w00 Teooa a0

reauency () Froqsocy ()

Site : @3CHe1-CA Site : @3CHe1-CA
Condition  : PEAK_74 3m HORN_62115 230809 HORIZONTAL Condition

: PEAK_74 3m HORN_62115_230869 VERTICAL

Peak

Avg.
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH06 2437MHz

1+3 Horizontal Vertical

Date: 08-01-2024. Date: 08-01-2024.
1300 1300)

1200 1200

1100f 109

1000 1000

900 90|

o0 PEAK 74] 0| PEAK 74|
700 700

60 — 65| 600 — R AVG 54
500 50|

T e R | e e S
30.0) 300

200 200)

100) 100]

10600 12000, 13000, 14000, 15000, 16000, 7000, 18000 10600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (MHz) Frequency (MHz)

Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK_74 3m HORN_62115_230809 HORIZONTAL

Condition : PEAK_74 3m HORN_62115_230869 VERTICAL

10.6G
~18G
Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

1+3

Horizontal

Vertical

Peak

Avg.

Date: 12.03.2024

Date: 1203.2024

B

- - L
e ————————— ]

PERK 74,

0004000,

5000, ‘8000, 70000, 12000
Froquency (MHz)

: @3CHO1-CA

: PEAK_74 3m HORN_62113_246426 HORIZONTAL

4000,

16000, 8000

s
7 pm———— ,W—W.Mwﬁ

PERK 74

004000,

000, 8000, 10000, 12000,
Frequency (Miz)

: @3CHO1-CA
: PEAK_74 3m HORN_62113_240426 VERTICAL

14000,

6000 18000

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1+3 Horizontal Vertical

Date: 12.03.2024 Date: 12.03.2024
1309 1300

1209 1200

o) 1100

1000 1000

900 90|
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Appendix E. Duty Cycle Plots
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